POWER EQUIPMENT

M[lIlEl SW.Z

| LLUSTRATED PARTS LI ST

THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

SWZ36A-14KA with a serial number of 6230001 to 6239999
SWZ36A-15KA with a serial number of 7190001 to 7199999
SWZ48A-17KA with a serial number of 6260001 to 6269999
SWZ52A-17KA with a serial number of 6280001 to 6289999
SWZ-17KA with a serial number of 6290001 to 6299999
SWZ-21KAE with a serial number of 6300001 to 6309999
SWM-72/E with a serial number of 5240001 to 5249999
SWM-52A with a serial number of 6320001 to 6329999

March, 2001 PART NUMBER 06054



NOTES



scA E@

POWER EQUIPMENT

ILLUSTRATED PARTS LIST
TABLE OF CONTENTS

SUBJECT PAGE
[llustrated Parts List

SWM-36A"CULter DECK .....cooeeieiiiiie e 2-3
SWM-48A", 52A", 61A", 72" Cutter DECKS........ccvvueerieeiiieeiee e 4-5
ENQGINE DECK......oeiteeieie ettt nnes 6-7
Drive And Brake COMPONENTS.........cccviieiiieeiiieeesieeesieeeenieeeesneeesnaeee e 8-9
Handle ASSEMDIY..........cooviee e 10-11
Hydraulic ASSEMDBIY .......ccooiiiiee e 12-13
Hydraulic Pump ASSEMDIY ........uuiiiiiiiieieeeeee e 14-15
Engine Deck Wire Harness-Kohler (Single Cyl.) & 17KA................... 16
Engine Deck Wire Harness- Kohler Command V-Twin...................... 16
Handle Wire Harness-EIectric Start...........cccooevriieiniieenieeniee e 17
Wire HarneSS W/REIAY..........cciviiiieeie e 17
Engine Deck Wire Harness-14 Kawasaki............cccoveeeeriiveereesiiineneennnns 18
Handle Wire Harness-Manual Start.............ccoeerieenieniiniiie e 18
Handle Wire Harness-Kawasaki Electric Start..........ccccccccvvviiinnnnnn. 19
Engine Deck Wire Harness-Kawasaki Electric Start......................... 19
Replacement DECALS..........ccccveieieiieeie e 20-22



36A" CUTTER DECKS

/@
i

x%,

?@%ﬁg

15A
SW-SWZ2001CD36A




36A" CUTTER DECKS

Ref. Part Ref. Part
No. Number Description No. Number Description
1 461362 Cutter Deck (Includes Decals) ﬁ gigg?_m Lzzelfjd :ctll? 1/4-20 x 3/4"
1A 461412 Cutter Deck for SWZ36A-15KA (Includes Decals) ) '

) 45 04020-09 Hex Nut, 5/8-11
2 46631 Cutter Spindle Assy. .

- 46 48204 Belt, Blade Drive
3 43312 Spacer, Outside 47 43077 Spacer
g igig;éog _-:::pggg gg;riille(:rzvé\to) 48  04021-05 Hex Nut, 3/8-16 Center Locknut
6 43294 Spri)ndle Housingg 49  04019-04  Nut, 3/8-16 Serrated Flange
7 04001-108 Bolt, 5/16-18 x 4-1/4" Hex Head 22 8382;‘:22 2‘;252:' E&’g_ﬁ"frl“sﬂ Flg. HH
8 43298 Spindle Shaft ' C
9 0400177 Bolt, 3/8-16 X 3-1/2" Hex Head o2 Ao g;;ge/r 1614 Serrated Flange
10 04063-08  Key, 14 x 1/4 x 2 54  04041-12  Washer, 3/8 x 1-1/2 x 16 GA
11 43278 Spacer, Cutter Blade - Small 55 04021-09 Elastic Stop Nut, 3/8-16
12  04001-10 Bolt,5/16-18 x 1-1/4" Hex Head 56 45423 dler Pivot '
13 482245 ~ Spring, Chutte Return 57 46748 idler Arm Assy. (Inc. 22 & 58)
14  04019-03 Nut 5/16-18 Serrated Flange 58  48100-02 Bronze Bearing
15 481707 Cutter Blade, 18" o - W e
15A 481711  Cutter Blade, 18 Hi Lift gg 23832'05 ?_ﬁi'g:(”g Ring, 1-1/8" Ext. "E
16 04040-10  Flatwasher, 5/8 W " 61 48269 Idler Pulley, Belt Clutch
17 04001-41 Hex Hd. Bolt, 5/8-11 x 9-1/2 62 481024 Seal. Cutter Spindle
18 46079 Caster Assembly (Inc.19-28) 63 43297 Spin’dle Bushirrl)g
;g gggggzgi g:;C(:kerP Igaster Yoke, 1/2" long gg 32?325 ﬁﬂtacle_ri /!LnGSi-d?LS Thread
5; 33122:8}1 CB;rr(;r;zsz l?:ietz:]lng 66 48677 Relief Fitting, Cutter Spindle
9 67 481025 Seal, Cutter Spindle

23 46082 Support Assembly (Inc. 21-23) 68 48098 Spindle Shield
3;‘ jgggg gg\% Yc°e'l‘;er Wheel Bearing 69 0402904  Wing Nut, 3/8-16 (Small) Top Side
26  04001-37 Hex Hd. Bolt, 1/2-13 x 5.1/2" 69  04029-04 Wing Nut, 3/8-16 (Small) RH Side
27 04021-07 Elastic Stop Nut, 1/2-13
28 48307 Wheel Assy. (Inc.4, 29-34)
29 48307-02 Tire only, Caster Wheel
NS 48006-03 Inner Tube only
30 48307-04 Rim Pair, Caster Wheel
31 48006-07 Retainer, Bearing, Caster Wheel
32 48006-06 Roller Bearing, Caster Wheel
33 48114-03 Grease Fitting, 45 degree 1/4-28
34 48006-05 Hub Assembly
35 04017-16 Cpscrw,5/16-18 x 3/4" Ser.Flg. Hex Head
36 461295 Discharge Chute
37 04021-10 Hex Nut, 5/16-18 Elastic Stop
38 04001-09 Hex Hd Bolt, 5/16-18 x 1"
39 46797 Belt Cover Assy (Includes Decal)
39A 461413 Belt Cover Assembly w/decals (SWZ36A-15KA)
40 04041-07 Flat Washer, 3/8" Special
41 04029-03  Wing Nut, 3/8-16
42 48924 Pulley

* Common hardware which should be purchased locally. All bolts are Grade 5 plated, all other fasteners zinc plated.



48A, 52A, 61A, & 72" CUTTER DECKS

51—»@ EF‘/SQ

40 —@ =56, 56A

| @4—61
58 ‘T‘L/@‘;Sl
60
| A
®\40

AN

©

} e

11
&3
15A

SW-SWZ 2001CD48, 52"

[any
(&)]

N\
\ fe{&;

[N
~

=Y
[o)]
\‘
H
~ o]
N =




48A, 52A, 61A, & 72" CUTTER DECKS

Ref. Part Ref. Part

No. No. Description 48 52 61 72 No. No. Description 4852 61 72
1 461367 Cutter Deck Adv. (Inc. decals) X 43 48926 Tapered Hub X X X X
*1 461372 Cutter Deck Adv. (Inc. decals) X 44 04001-01 Bolt, 1/4-20 x 3/4" Hex Head X X X X
*1 461374 Cutter Deck Adv. (Inc. Decals) X 45 04020-09 Nut, 5/8-11 Hex X X X X
1 461379 Cutter Deck Adv. (Includes decals) X 46 48923 Pulley, Double X X

1 461142 Cutter Deck (Includes decals) X 46A 48940 Pulley, Double X

2 46631 Spindle Assembly X X X X 46B 48966 Pulley, Double X
3 43296 Spacer, Inside X X X X 47 48087 Belt, RH Blade Drive X

4 48924 Pulley X X X X 47 48285 Belt, RH Blade Drive X

5 481022 Tapered Bearing (Two) X X X X 47 48265 Belt, RH Blade Drive X

6 43294 Spindle Housing X X X X 47 48295 Belt, RH Blade Drive X
7  48114-04 Grease Fitting Str. 5/16 X X X X 48 48089 Belt, Blade Drive X

8 43298 Spindle Shaft, Tapered Brng X X X X 48 48286 Belt, Blade Drive X

9 45037 Idler Pivot X X X X 48 48088 Belt, Blade Drive X

10 04063-08 Key, 1/4 x 1/4 x 2" X X X X 48 48296 Belt, Blade Drive X
11 43278 Spacer, Cutter Blade - Small X X X X 49  04021-05 Nut, 3/8-16, Nut Centerlock X X X X
12 04001-10 Bolt, 5/16-18 x 1-1/4" Hex Head x x X X 50 04019-04 Nut, 3/8-16, Serrated Flange X X X X
13 04001-108 Bolt, 5/16-18 x 4-1/4" Hex Head x x X X 51 04021-09 Nut, 3/8-16 Elastic Stop X X X X
14 04019-03 Serrated Flange Nut, 5/16-18 X X X X 52 04004-02 Support, Belt Cover X X X X
15 481706 Cutter Blade 16-1/2" X 53 04001-08 Bolt, 5/16-18 x 1/2" Hex Head X X X X
15 481707 Cutter Blade 18" X 54 04017-42 Cpscrw,7/16-14 x 1"Ser FiIng H Hd x X X X
15 481708 Cutter Blade 21" X 55 04019-05 Nut, 7/16-14 Serrated Flange X X X X
15 481709 Cutter Blade 24" X 56 04041-08 Flat Washer 3/4" Special X X X X
15A 481710 Cutter Blade 16-1/2 Hi Lift X 56A 04041-08S Flat Washer 3/4" Special X X X X
15A 481711 Cutter Blade 18 Hi Lift X 57 44078 J-Hook X X X X
15A 481712 Cutter Blade 21 Hi Lift X 58 48181 Idler Pulley, “V” Groove X X X X
16 04040-10 Flatwasher,5/8" (.688 x 1.75 x .134)x X X X 59 04050-02 Retaining Ring, 3/4" Ext."E” X X X X
17 04001-41 Hex Head Bolt, 5/8-11 x 9-1/2" X X X X 60 46081 Idler Arm Assy. (Incl. 7 & 61) X X X X
18 46079 Caster Assembly, (incl.19-28&7) x X X X 61 48100-05 Bronze Bearing X X X X
19 04066-01 Quick Pin X X X X 62 43028 J-Rod, Idler Pulley X X X

20 43037-01 Spacer, Caster Yoke, 1/2" thick X X X X 62A 44078 J-Rod, Idler Pulley X
21 48100-01 Bronze Bearing X X X X 63 43077 Spacer, J-Rod X X X X
22 48098 Spindle Shield X X X X 64 04041-12 Washer, 3/8 x 1-1/2 x 16 ga. X X X X
23 46082 Support Assembly, (incl. 21-23) X X X X 65 04001-46 Bolt, 3/8-16 x 2-1/4" Hex Head X X X X
24 45006 Caster Yoke X X X X 66 481024 Seal, Cutter Spindle X X X X
25 43022 Sleeve, Caster Wheel Bearing X X X X 67 46748 Idler Arm Assy (Includes 22&77) x X X X
26 04001-37 Hex Hd Bolt, 1/2-13 x 5-1/2" X X X X 68 43277 Spacer, J-Rod X X X X
27 04021-07 Elastic Stop Nut, 1/2-13 X X X X 69 48677 Reiief Fitting, Cutter Spindle X X X X
28 48307 Wheel Assy. (incl. 29-34,81) X X X X 70 43312 Spacer, Outside, Cutter Spindle X X X X
29 481774 Tire only, Caster Wheel X X X X 71 43297 Spindle Bushing X X X X
NS 481773 Inner Tube only, Caster Wheel X X X X 72 481035 Nut, Cutter Spindle X X X X
30 481772 Rim Pair, Caster Wheel X X X X 73 04029-04 WingNut, 3/8-16 (Small) TopSide x X Xx X
31 481770  Bearing Retainer, Caster Wheel x X x X 74 04001-77  Bolt, 3/8-16 x 3-1/2" Hex Head X X X X
32 481769 Roller Bearing, Caster Wheel X X X X 75 45329 Idler Pivot X X X X
33 48114-03 Grease Fitting 45 deg., 1/4-28 X X X X 76 48269 Idler Pulley, Belt Clutch X X X X
34 481768 Hub Assembly, (incl. bolts) X X X X 77 48100-02 Bronze Bearing X X X X
35 04017-16 Capscrew, 5/16-18 x 3/4" X X X X 78 04050-05 Retaining Ring X X X X
36 461292 Discharge Chute X X 79 482295 Guide Roller X X X X
36A 461295 Discharge Chute X X 80 45944 Roller Shaft X X X X
37 04021-04 Nut, 5/16-18 Elastic Elastic Stop x X X X 81 481025 Seal, Cutter Spindle X X X X
38 04001-09 Bolt, 5/16-18 x 1" Hex Head X X X X 82 482245 Spring, Chute Return X X X X
39 46798 Belt Cover (Includes decals) X 83 48307-08  Nut,3/8-24 Tapered X X X X
39 461095 Belt Cover (Includes decals) 17KA x

39 46804 Belt Cover (Includes decals) X

39 46805 Belt Cover (Includes decals) X

39 46848 Belt Cover (Includes decals) X

40 04041-07 Flat Washer, 3/8" Special X X X X

41 04029-03 Wing Nut, 3/8-16 (Large) X X X X

42 48924 Pulley X X

42A 48753 Pulley X

42B 48967 Pulley X

* Measure the engine deck to determine frame size. 461372 is for small frame (16") & 461374 is for large frame (20")

5




ENGINE DECK

11A

&

ELECTRIC

o

12 START ONLY

12A
@( 13

030441698



ENGINE DECK

Ref. Part Ref. Part

No. No. Description 14KA 15KA 17KA 21KAE | No.  No. Description 14KA 15KA 17KA 21KAE
1 48842 Engine 14KA Kawasaki X 41  04001-08 Hex Head Bolt, 5/16-18 x .75" X X X X
1 482144  Engine 15KA Kawasaki X 42 04040-14 Flat Washer 1/4" X X X X
1 481563  Engine 17KA Kawasaki X 43  04021-10 Nut, 5/16-18 Elastic Stop X X X X
1 48971 Engine 21KAE Kawasaki X | 44 04003-04 Carrage Bolt, 5/16-18 x 1" X X X X
2 04050-10 Retaining Ring, 1/2" Ext. "E" X X X X | 45 48030-09 Clamp X X X X
3 04020-02 Hex Nut, 1/4-20 X X X X | 46 421370 Clutch Bracket X X X X
4 04010-10 Screw, 1/4-20 x 2" Rnd. Hd. Phil| x X X X | 47 04017-19 Capscr, 5/16-18 x 1.50" Sr. Flg| X
5 421239  Strap, Fuel Tank X X X X | 47A 04002-01 Metric HH Bolt, M8-1.25 x M30| x x X

6 481603  Cap, Fuel Tank X X X X | 48 04031-09 Lock Washer, 5/16 Int. Tooth X X X X
7 48292 Pad, Rubber-Fuel Tank - Upper | x X X X | 49 04030-03 Lock Washer, 5/16 X X

8 46846 Fuel Tank Assy. (incl. 9, 10) X X X x| 50 48257 Pipe Cap X
9 48309 Bushing X X X x| 51 48402-04 Pipe, 4.75" Nipple X
10 48308 Valve, Fuel Shut-off X X X x| 52 04003-09 Carrage Bolt, 1/4-20 x 1-1/4" X X

11  48059-01 Clamp, Fuel Hose X | 53 481717  Wire Hrns. Adapter, 17KA X

11A 48059-02 Clamp, Fuel Hose, (KA Only) X X | 54 45418 Pulley Guard, 16" Frame X X

12 48058 Fuel Hose, 1/4 ID x 20" KA X X | 54 45419 Pulley Guard, 20" Frame X X
12A 48058 Fuel Hose, 1/4 ID x 23" x | 55 45283 Shaft Weldment, RH Pump Cntl,. x x x X
13  48028-05 Cable Tie X X X | 56 422930 Bracket, Capacitor X X

14  48057-02 Fuel Filter X 57  21013-2064 Condenser (order from Kaw.) X
15 48179 Fuel Hose, 7/32 ID x 3-1/2" X 58  04002-07 Metric H H Bolt, 8-1.25 x 10 X X X

16  04015-06 Capscrew, #10-32 x 1 Soc. Hd. | x X X 59  21066-2071 Regulator, (order from Kaw.) X
17 46323 Lever Assy., Pump Control -LH | x X X X | 60 48029-02 Battery Cable, 31.5" Red X
18 46324 Lever Assy., Pump Control -RH | x X X X | 61 48029-14 Battery Cable, 31.5 Black X
19 48015 Battery X | 62 421703 Battery Box X
20 04001-44 Bolt, 1/4-20 x .50" X | 63 48126 Rubber Boot X
21  04020-02 Nut, 1/4-20 X | 64 04003-12 Carrage Bolt, 5/16-18 x .75 X
22 48099 Pad X | 65 48030-10 Cable Clamp, .75 ID X X X

23 42392 Battery Cover X

24 04029-01 Wing Nut, 1/4-20 X

25 423356 Battery Support X

26 48661 Pad, Rubber X

27  04003-01 Bolt, 1/4-20 x 6" Carriage X

28 04003-28 Carriage Bolt, 5/16-18 x 2" X X

29 04003-04 Carriage Bolt, 5/16-18 x 1" X X

30 422553  Stiffener X X

31 422552  Plate, Backing X X

32  04021-08 Nut, 1/4-20 Elastic Stop X X X X

33 48205 Pad, Rubber-Fuel Tank, Lower | x X X X

34 461358 Engine Deck, 16" Wide, W/Decls| x X X

34A 461359  Engine Deck, 20" Wide, W/Decls X X

35 04003-09 Bolt,1/4-20 x 1-1/4" Hex Head X X X X

36  04019-02 Nut, 1/4-20 Serrated Flange X X

37 04017-18 Capscr., 5/16-18 x 1.25 Sr. Flg. | x X X X

38 04019-03 Nut, 5/16-18 Serr. Flange X X X X

39 04019-04 Nut, 3/8-16 Serr. Flange X X X X

40 04001-22 Bolt, 3/8-16 x 2-3/4" Hex Head X X X X




DRIVE AND BRAKE COMPONENTS

‘47 im<——50 52\\\

SWZ01D&BC



DRIVE AND BRAKE COMPONENTS

Ref. Part Ref. Part

No. No. Description 14KA 15KA 17KA 21KAE| No. No. Description 14KA 15KA 17KA 21KAE
1 481876  Ring, Split X X X 29 422534  Plate, Backing

2 04001-19 Bolt, 3/8-16 x 1" Hex Head X X X 30 48030-09 Clamp

3 45842 Brake Shaft Assy. Wimt.Small X X 31 04021-10 Nut, 5/16-18 Elastic Stop

3A 45854 Brake Shaft Assy. Wimt.Large 32 481716  Rubber Pad, Clutch Stop

4 04062-01 Hair Pin Cotter, .094 x 1.62 33 422533  Retainer, Clutch Stop

5 04003-12 Carrage Bolt, 5/16-18 x .75" 34  04001-12 Hex Head Bolt, 5/16-18 x 1.75"
6 44126 Rod, Brake Lower 35 481665  Pulley, Pump Drive Engine

7 04019-04 Nut, 3/8-16 Serr. Flange 36  04001-13 Hex Head Bolt, 5/16-18 x 2.75"
8 43415 Bushing, Brake 37 04021-05 Nut, 3/8-16 Center Lock

9 48114-05 Grease Fitting 38 48224 Ball Bearings

10 45860 Brake Actuator Wimt., LH
10A 45861 Brake Actuator Wimt., RH

11 04001-46 Bolt, 3/8-16 x 2-1/4"

12 481618 Tire, 16 x 6.50, 4 ply

13  48004-04 Rim Assy

14 422214  Lock Washer, Wheel Motor
15 48679 Hex Castle Nut, 3/4-28 UNEF
16  04028-01 Nut, Lug

17 481502  Wheel Assy., (incl. 31,32)

18 422215 Brake Drum

19 04008-01 1/2-20 Serrated Bolt

20 46928 Hub, Wheel

21 481470 Brake Band, 7.5"

22  04063-07 Key, 3/16 X .75 Woodruff

23 481416  Wheel Motor

24 48553 Belt, Pump Drive (Sm Frame)

39 451109 Idler Arm Weldment, Pump

40 48224 Ball Bearings

41 481835  Spring, Pump Belt Idler

42  04019-03 Nut, 5/16-18 Serr. Flange

43  04063-24 Key, 1/4x1/4x2.75" Clutch Mtg.
44 04063-01 Key, 1/4x1/4x1.25" Pulley Mtg.
45  04041-07 Flat Washer, 3/8

46 48473 Pulley, Idler 4.5"

47 48586 Pulley, Pump Shaft

48  04012-04 Setscrew, 5/16-18 x 3/8"

49  04030-04 Lockwasher, 3/8

50 04063-14 Key, 5.0 x 5.0 x 25mm

51 43504 Pivot, Idler (Long)

52 43032 Swivel Joint

53 422713  Base, Idler Pivot

54  04001-54 Bolt, Hex Head 3/8-16 x 3"

X X X X X X X X X X X X X X X X X X X X X X

X X X X X X X X X X X X X X X X X X X X X X
X X X X X X X X X X X X X X X X X X X X X X X X XXX XXX

X X X X X X X X X X X X X X X X X X X X X X

X X X X X X X X X X X X X XX XXXXXXXXXXXXXXXXX
X X X X X X X X X X X X X XX XXXXXXXXXXXXXXXXX
X X X X X X X X X X X X X XXX XXXXXXXXXXXXXXXX
X X X X X X X X X X X X X XX XXXXXXXXXXXXXXXXX

24A 48587 Belt, Pump Drive (Lg Frame) X 55  04001-22 Bolt, Hex Head 3/8-16 x 2.75"
25 461397  Electric Clutch X X X 56  04043-04 Flatwasher 3/8"

26  04041-28 Flat Washer .469 x 1.75 x .25 X X X 57 481873 Chain

27  04030-05 Lock Washer, 7/16 X X X 58 04001-59 Bolt, Hex Head 1/4-20 x 1.25"
28A 04002-05 Hex Head Bolt, M10-1.5 x 65 X X 59  04021-09 Nut, Hex Elastic Stop 3/8-16
28B 04001-149 Hex Head Bolt, 7/16-20 x 2.00" X X 60  04019-02 Nut, Serrated Flange 1/4-20




HANDLE ASSEMBLY

10

SWZUOOHA



HANDLE ASSEMBLY
Ref. Part Ref. Part
No. No. Description 1akA 15KA 17kA 21kAE| NO. NO. Description 14KA 15KA 17KA 21KAE
1 461128 Upper Handle Wimt. W/Decals X X
1 461129 Upper Handle Wimt. W/Decals X x | 53 45292 Handle, Neutral Adj X X X X
2 42675  Quadrant, Speed Control X X X x | 54 04065-05 Drive Pin, 5/32 x 7/8 Type U X X X X
3 04062-02 Hairpin, .094 x 1.19 X X X x |55 04001-08 HH Bolt,5/16-18 x 3/4" X X X X
4 45282  Lever, Speed Adjustment X X X x | 56  04030-03 Lock Washer, 5/16 X X X X
5 43086  Bushing, Speed Adjustment Lever| x X X x |57 04019-03 Nut, 5/16-18 Serr. Flange X X X X
6 04001-20 Hex Head Bolt, 3/8-16 x 1-1/2" X X x x | 58 48224 Bearing, Ball Neutral Return X X X X
7 48493-01 Ball Plunger X X x x |59 46747 Cam, Neutral (incl. grease ftng.) x x X X
8 48092  Knob, Speed Adjustment X X X x | 60 48114-05 Grease Fitting, 1/4-28 UNF X X X X
9 04014-01 Capscrew, 1/4-20 x 3/4" FHHS X X X X | 61 04050-01 Retaining Ring, 5/8 Ext. "E" X X X X
10  04021-08 Nut, 1/4-20 Elastic Stop X X X x| 62 04001-09 Hex Head Bolt, 5/16-18 x 1" X X X X
11  04021-10 Nut, 5/16-18 Elastic Stop X X X X | 63 482146  Lever, Speed Control X X X X
12 04010-01 Screw, #10-32 x 1/2" PW HD X X X x | 64 45642 Bellcrank, Pump Control-LH X X X X
13 481071 Throttle Control X X 64A 45643 Bellcrank, Pump Control-RH X X X X
13A 48946  Throttle Control X x | 65 04050-10 Retaining Ring, 1/2 Ext. "E" X X X X
14  04019-01 Nut, #10-32 Serr. Flange X X X X | 66 04041-07 Flat Washer,15/16x25/64x12ga|] x X X X
15 48312 Bushing X X X x | 67 ByRef. Deck, Engine X X X X
16 45572  Handle, Oper. Presence-RH X X X x | 68 04001-10 Hex Head Bolt, 5/16-18 x 1-1/4" x X X X
16A 45571  Handle, Oper. Presence-LH (20")| x X X x | 69 481278 Choke Control X X
16A 45573  Handle, Oper. Presence-LH (16")| x X 69A 482314  Choke Control X X
17 481687 Switch,Elec.Clutch Eng. (incl.Nut) [ x X X x| 70 481057  Spring, Return X X X X
18 481680 Wire Harness, Manual Start X X X 71 42413 Fuse Holder X X X X
18A 481681 Wire Harness, Electric Start x | 72 43306 Swivel Joint, Steering Rod X X X X
19 48609 Key Switch,Manual Srt.(incl. Hdw)| x X X 73 04040-04 Flat Washer(.344 x .688 x .065)] x x X X
19A 48798  Key Switch,Elec. Start (incl. Hdw.) X | 74 48298 Blade Fuse, 20A X X X X
20 461242 Neutral Latch-RH X X X x |75 04021-01 Nut, #10-32 Elastic Stop X X X X
20A 461241 Neutral Latch-LH X X X X |76 04010-03 Screw, #10-32 x 1-1/2" Phillips | x x X X
21 48717  Switch, Neutral Interlock X X x x| 77 43305 Pin, Neutral Lock X X X X
22 48159  Grip X X X x| 78 43032 Swivel Joint X X X X
23  04032-01 Washer, Curved Spring X X x x| 79 44125 Rod, Brake Lever X X X X
24 04040-15 Flat Washer X X X x | 80 04001-21 Hex Hd. Bolt, 3/8-16 x 1 3/4 X X X X
25  04031-08 Lock Washer,1/4" Int. Tooth X X X x | 81 04015-13 Soc. Hd. Capscrew,#8-32 x 1/2| x X X X
26  04001-17 Hex Head Bolt, 5/16-18 x 2" X X X x| 82 04021-09 Nut, 3/8-16 Elastic Stop X X X X
27  04001-53 Hex Hd. Bolt, 5/16-18 x 2-1/2" X X X x| 83 04041-23 Washer #8-.170 x .375 x .032 X X X X
28 46744  Lever, Steering Control (incl. 29) | x X X x | 8 04050-01 Retaining Ring, 5/8 Ext, "E" X X X X
29 48492  Grip, Steering Control X X x x |85 43212 Spacer X X X X
30 44134 Rod, Steering Control X X X x | 86 46954 Parking Brake Lever with Grip | x x X X
31 48951  Spring, Handle Return X X X x | 87 481476  Switch, Parking Brake X X X X
32 04017-27 Capscr., 3/8-16 x 1" Ser. Flange | x X X x | 88 04020-14 Nut, 3/8-24 X X X X
33 482348 Spring, Traction Control X X X x | 89 481411 Bushing, bearing Retainer X X X X
34  04019-04 Nut, 3/8-16 Serr. Flange X X X x | 90 481420 Bearing, Neutral Lock X X X X
35 44051 Rod Speed Control X X x x| 91 48342 Grip, Parking Brake X X X X
36 45279  Bellcrank, Speed Control X X x x| 92 48464 Ball Joint, RH Thread X X X X
37  04012-02 Setscrew, 1/4-28 x 1/4" X X X x| 93 04062-01 Hairpin, .094 x 1.62 X X X X
38 46335 Cam, Speed Control (incl. SS) X X X x| 94 421622  Bracket, Choke Mtg. (16" Only)] x X
39 43166  Jackshaft, Speed Control X X 95 44126 Rod, Lower Brake X X X X
39A 43155  Jackshaft, Speed Control X X X x| 96 422273  Plate, Coupler X X X X
40  04063-13 Key, 1/8 x 1/2" Woodruff X X X x| 97 451113  Shaft, Pump Control X X X X
41  04021-10 Nut, 3/8-16 Elastic Stop X X X x| 98 481879  Spring X X X X
42 46336  Pivot, Pump Ctrl. (incl.Bshg & Zrk)| x X X x| 99 481885-03Knob, Tracking Adjustment X X X X
43  48100-04 Bushing, 1/2" ID X X x x | 100 48829 Block, Pump Control X X X X
44  04017-17 Capscrew, 5/16-18 x 1" Serr. Flg.| x X x x| 101 49236 Control, LH (inc. bush. & decal)] x x x X
45  04019-03 Nut, 5/16-18 Serrated Flange X X X X 49237 Control, RH (inc. bush. & decal)) x x x X
46 42730  Bar, Speed Control X X X x | 102 48030-15 Wire Loom X X X X
47 43161  Spacer, Speed Ctrl. Bearing X X x x| 103 43415 Bushing X X X X
48 48409  Bearing, Speed Ctrl. Bellcrank X X X x | 104 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2" | x X X X
49  04001-69 Hex Head Bolt, 5/16-18 x 1-3/4" | x X X X
50  48494-02 Spring, Return X X X X
51  481517-02Knob, 5/16-18 X X X X
52 43308 Bushing X X X X

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

11




HYDRAULIC ASSEMBLY

39050191

12



HYDRAULIC ASSEMBLY

11 48603-02
12 48350-03
13 48482

14 48471-02
15 48486-03
16 422794
17 48936-03
18 04017-16
19 48603-04
20 48486-01
21 04019-03

22 481875
23 481849
24 481507
25 461358

461359
26 04019-04
27 48758

28 48485-01
29 48603-03
30 481537-02
31 48810-01
32 48571-02
33 04010-10
34 04021-08
35 48136-05
36 422793

Ref. Part

No. Number Description

1 481164 Cap, Oil Reservoir

2 461188 QOil Reservoir (With Fittings)

3 48350-04 Elbow, 90 deg. 7/16-20 x 9/16-18

4 48353-02 Coupling, 7/16-20 SAE Flare Swivel to 1/4" Hose Push On
5 48482 Hose, 1/4" ID - 7" Long (Order By The Inch)

6 48350-04 Elbow, 90 deg. 7/16-20 JIC to 9/16-18 "O" Ring
7 48603-06 O-Ring

8 48551 Pump, Hydro-Gear BDP-10L117

9 04003-11 Bolt, Carriage, 3/8-16 x 1.25"

10 481265 Hose, Pump to Wheel Motor

O-Ring

Elbow, 90 deg., 1/2 NPT

Hose, 1/4" ID - 5" Long (Order By The Inch)

Oil Filter Base

Elbow, 90 deg. 1/2" NPT

Strap, Hydraulic Tank

Coupling, 3/4-16 SAE to 1/2" Hose Push On
Capscrew, 5/16-18 x .75" Serr. Flange

O-Ring

Elbow, 90 deg. Male 1/4 NPT to 1/4 Hose Push On
Nut, 5/16-18 Serr. Flange

Hose, Formed 1/2" ID

Hose, Pump to Wheel Motor

Tube, Filler Neck

Engine Deck (16" Wide) W/Decals - Small Frame
Engine Deck (20" Wide) W/Decals - Large Frame
Nut, 3/8-16 Serr. Flange

Oil Filter

Elbow, 45 Deg.-3/4-16 JIC Male x Male 3/4-16 O-Ring
O-Ring

Coupling, 3/8 Pipe to 1/2 Push-on

T-Fitting, 1/2 (3/4-16)

Cap, 3/4-16

Screw, 1/4-20 x 2.0" Round Head Phillips

Nut, 1/4-20

Clamp, .87 max dia.

Bracket, Hydraulic Tank

* Common hardware which should be purchased locally. All bolts are Grade 5 plated, all other fasteners zinc plated.

13



HYDRAULIC PUMP ASSEMBLY

SC165G

14



HYDRAULIC PUMP ASSEMBLY
Ref. Part
No. Number Description
1 HG 2513017 Housing Kit (Incl. Housing, Journal Bearing)
2 HG 2513016 End Cap
3 HG 9004800-2506  Straight Headless Pin
4 HG 9007314-0810  Socket Head Screw
5 HG 2003067 End Cap Gasket
6 HG 2513027 Charge Pump Kit (Incl. Charge Cover, Gerotor Assy., O-Ring)
7 HG 50273 Gerotor Assembly
8 HG 9004101-1340 O-Ring
9 HG 2510064 Charge Relief Valve Kit
10 HG 50095 Socket Head Screw
11 HG 2510027 Check Valve Kit (Incl. Check Plug, Spring, O-Ring, Orifice Check Valve)
12 HG 2513030 Bypass Valve Kit (Incl. Bypass Valve, O-Ring, Back-up Ring)
13 HG 9006110-0120 Backup Ring
14 HG 70079 Cylinder Block Kit
15 HG 2003014 Block Spring
16 HG 2003017 Block Thrust Washer
17 HG 2003044 Roller Thrust Bearing
18 HG 2003087 Swash Plate
19 HG 2003005 Trunnion Arm
20 HG 2000015 Guide Slot
21 HG 2003023 Cradle Bearing
22 HG 9008000-0126 Lip Seal
23 HG 2003020 Pump Shaft
24 HG 2003043 Ball Bearing
25 HG 2003016 Retaining Ring
26 HG 9008000-0128 Lip Seal
27 HG 2003052 Retaining Ring
28 HG 2003018 Spacer
29 HG 2513038 Shaft Kit (Incl. Pump Shaft, Ball Bearing, Retaining Ring)
30 HG 2513018 Overhaul Seal Kit (Incl. Gasket, Trunnion Seal, Input Shaft Seal, Charge Pump O-Ring)

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

15



BLADE
CLUTCH

[—]
NEUTRAL
INTERLOCK

— BLACK W/RED STRIPE ﬂ

ENGINE DECK
WIRE HARNESS -
KOHLER,
GROUND (SINGLE CYLINDER)
& 15HP, 17 HP Kawasaki
PART NO. 481073

BLACK

el all .‘\ BLACK
Fl sl BLUE
| WHITE

N =

a] c ] WHITE
H|] ol YELLOW

INSTRUMENT
PANEL HARNESS

WIRE HARNESS
ADAPTER - ENGINE

SWZz01SC421G

ENGINE DECK TRANSMISSION

WIRE HARNESS -
KOHLER COMMAND
V-TWIN
PART NO. 481075

BLACK W/RED STRIPE ==

ENGINE
GROUND

TO ENGINE

RED

\ GREEN

BLACK

HITE BLACK
WHITE \\ -
u

"
'
' WHITE
Hl DBL' YELLOW

TO INSTRUMENT
PANEL CONNECTOR

ELECTRIC
CLUTCH
STARTER
SOLENOID SC422G

16



HANDLE WIRE HARNESS - ELECTRIC START

PART NO. 481681 FUSES

E|
ol A~
ol <l

i

TO ENGINE
DECK WIRE
HARNESS

MOWER
ENGAGE
BRAKE KEY SWITCH
SWITCH SWITCH w
fl 00 z
x
L— o
w / x
w (= =
a z =
o w ; ; o)
= |
n E I 9 2
I
3 = <\ P o >~
o | >
E ) W
X o
g ]
<<
)
o
’
/ BLACK GREEN
~ 1
[ |_— BLACK WIRED STRIPE BLACK
BLUE
TO
OPERATOR [
PRESENCE ¥ WHITE
SWITCH 2 23
Z
J oo YELLOW
BLACK W/RED STRIPE
RED W/ YEL STRIPE
NEG POS
HOURMETER HOURMETER

SWZ99-481681

WIRE HARNESS WITH RELAY
PART NO. 481275
To Engine
RELAY e /‘:t© Ground
Ep 0= GREEN ————<_| To Starter
= BLUE

RED To Blue Wire
From Engine

SC481275

To Starter
Red Battery
Cable Post

17



ENGINE DECK WIRE HARNESS -

NEUTRAL
INTERLOCK KAWASAKI
[~
Ef‘ PART NO. 481074
ENGINE REGULATOR
[—]
[— I —] ?
[alya]
BLACK W/RED STRIPE = & &
BLACK
BLUE mmmm e BLACK n
WHITE b

WHITE BLADE
YELLOW CLUTCH

INSTRUMENT
PANEL HARNESS

BLACK

SWZ99SC417G

GROUND

HANDLE WIRE HARNESS -
Sl MoweR MANUAL START

SWITCH SWITCH
100 PART NO. 481680
" Ll
u E
a s J
= I / (
"
[a)
. WHITE /
g /— BLACK BLACK W/RED STRIPE 0 e
< BLACK
g I: =l BLUE 16l £l
@ WHITE .
= BLACK W/RED STRIPE cl cll
|§ YELLOW =0 1l
o s 3o TO ENGINE
PRESENGE > g DECK WIRE
m
SWITCH - HARNESS
W
HOURMETER HOURMETER SWZ9.481680

18



BRAKE SWITCH

HANDLE WIRING HARNESS
KAWASAKI ELECTRIC START
PART NUMBER:482026

MOWER
ENGAGE
T SWITCH
— FUSES
KEYSWITCH 00
s jﬂ\
@| D E = L 2 = I "
5 z 2 =
< S N =
2 = . o TO ENGINE
x ® ¢ o DECK WIRE
® S HARNESS
—
OPERATOR =
PRESENCE
SWITCH RED 2
Ei GRN 8 £
BLK
BLU 4% E_
WHT
ge 3 YEL o )
BLK W/RED STRIPE /

RED W/YEL STRIPE
POS HOURME TER {E NEG HOURMETER

ENGINE

g
\ﬂ
G

A\

S i i

INSTRUMENT
CONNECTOR

TRANSMISSION oD
TO ENGINE
BLK W/RED STRIPE
RED
GRN
BLK
BLU BLK
WHT |
WHT ‘
YEL
ELECTRIC
RED W/YEL STRIPE CLUTCH

ENGINE DECK

WIRING HARNESS
KAWASAKI ELECTRIC START
PART NUMBER: 482008

19



REPLACEMENT DECALS & INFORMATION

HEAVY DUTY

COMMERCIAL

48072

481971 48314

DANGER AWARNING

ROTATING BLADES AND BELTS
I N ] SPINNING BLADE * Keep hands, feet & clothing cleor
' * Keep all guards in ploce
¥ Shut off engine & disengage blade
KEEP CLEAR clutch beF?}r‘e 5er‘V|cmg I
N * Use caution in directing discharge

"J CONTACT CAN INJURE % Read instruction manual before operating
480085 DO NOT OPERATE UNLESS GRASS

CATCHER, MULCHING KIT OR
482285 IDISCHARGE CHUTE IS INSTALLED)

482286

MANUFACTURED UNDER ONE OR MORE
OF THE FOLLOWING PATENTS: PARKING N
4,487,006 4,991, 382 5,832,708

BRAKE 9

4,885,903 4,998,948 5,865,018 (= FAST
4,920,733 5,118,617 orF

4,967,543 5,826,416 ® K
PATENTS PENDING I

_ Y, on sow

L2

48656

% CAUT ION
N Y

BEFORE OPERAT ING

Read operator s manuol

Moke sure guords, shields Y

& safety devices are in )-
place 8 working

Clear orea of children,
bystanders & debris

] Troin operator
\ OOFF J;‘me‘ PUSH IN TO DISENGAGE )
482284
. AWARNING AAWARNING
'ATTACHMENT Usg GALLING HAZARD ¥ | INSTALL BELT COVER BEFORE
HERE .. RIDING ATTACHMENTS @ OPERATING MACHINE
SEE OPERATOR'S MANUAL _«ouer — READ OPERATOR'S MANUAL o103
481109 481039

20



REPLACEMENT DECALS & INFORMATION

PARKING %]
e} Eﬁ | %ﬂ % \
= -
481415
FORAC.
: ; :
4 dljds
= -
481423
p
PARKING
of % ! %ﬂ % \
- v
481438
36" - 482297
sl A[W t 48" - 481953
52" - 481954
antage : -
e 72" - 481956

21




SEE OPERATOR’S

TRACKING
ADJUSTMENT IIlI

MANUAL
SLOW o o OIL
\ 481425
= 481878 / 481425

481878

oLy (Wete

481942

22

'SR

FAST

v

A

SPEED
CONTROL

\/

-
SLOW

N

NEUTRAL

481124

481124




